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Applicant Jiangxi Canhui New Energy Science And Technology Co., Ltd
ZAEHAL TLVE A MREHT RE VR AR A BR 2 7]

Address of Applicant Guangchang Industrial Park, Fuzhou City, Jiangxi Province, P.R. China
R L TLVEAA ST BB TlkEIX

Manufacturer Jiangxi Canhui New Energy Science And Technology Co., Ltd
A7 TLVE A MREHT REVE AL A BR 2 7]

Address of manufacturer Guangchang Industrial Park, Fuzhou City, Jiangxi Province, P.R. China
A7 R bk TLVEAA ST BB Tl IX

Name of Products Rechargeable Li-ion Cell

IEZY S BT

Model/Type

oy 2 26650

Ratings 3.7V 5000mAh 18.5Wh

WUESH

Date of receipt of test item 2023-12-21

A

Completion Date 2024-01-02

56 B 1

Tested according to A

United Nations Manual of Tests and Criteria, PART lll, section 38.3 Lithium metal and lithium ion batteries,
the seventh revised edition amendment 1(ST/SG/AC.10/11/Rev.7/Amend.1).

e GRIGAIPRAETIEY, 28 =304, 38.3 TRl @ M B 7 bR, H-LBITRIZIE 1
(ST/SG/AC.10/11/Rev.7/Amend.1)

Tests performed i3 H :

Test T.1: Altitude simulation 5% T.1: =L Test T.5: External short circuit &4 T.5: AR5 %
Test T.2: Thermal Test R4 T.2: 5 R5% Test T.6: Impact % T.6: fEi;
Test T.3: Vibration R4 T.3: &3} Test T.8: Forced discharge R4 T.8: 5l i,

Test T.4: Shock X% T.4: il
Test Conclusion X445 16

The Rechargeable Li-ion Cell submitted by Jiangxi Canhui New Energy Science And Technology Co.,
Ltd is tested according to the United Nations Manual of Tests and Criteria, PART IIl, section 38.3 Lithium
metal and lithium ion batteries, the seventh revised edition amendment 1
(ST/SG/AC.10/11/Rev.7/Amend.1).

Test results: PASS

FH VLG 48 R BT REVR AR R 2 7] $ 58 1A B 1 M IR & [ GBI AR T W), =367, 38.3
TR 4 JE A T LN SR, S-BABIT IS IE 1(ST/SG/AC.10/11/Rev.7/Amend. 1) #EAT IR -

MWEREE R &%

Tested by: Jeremy Wu /g 2 jf‘
* ﬂj\: laji/i'_E'Z'ﬁ \721 5
Reviewed by: Mumu Huang __;h

LN WK 4, 3
Approved by: Jesse Zhang %S
HEHEN KA T

Report Seal

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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General product information 3 7 i {5 &

Model/Type Rated Rating
o 26650 e 3.7V 5000mAh 18.5Wh
2 WUEl
Standard Charging Current 1000mA Max. Charging Current 2500mMA
P 78 L LR KT L LR
Standard Discharge Current 1000mA Max. Discharge Current 10000mA
PRAETECR FLR F R TR LR
Limited Charging Voltage Cut-off Voltage
4.2V ) . 2.75V

78 FL PR A P TR FL A L FL
Appearance Green, Cylindrical Dimension (DxH)

- 26.6x66.3
SR ot RHTE JsH(mm)
Classification Small Lithium ion Cells
g AN T RS

Sample description £ & i

K/

(78 I L
T

VAR 3

Type Sample No. Sample Sub-No. | State of samples
KA FE a5 o T oM FEaL RS
Fully charged at first cycle
001~005 T St e L
ERZCEENT L ER A
Fully charged after 25 cycles
006~010 e T s s LI
25 A Ja I IR S
50% of the design rated capacity at first
011~015

Cell cycle BHIXREES 50% HL A IR A
NE231206120001-X* ycle FRBH SO%HF I

EERLEPON 016020 50% of the design rated capacity after 25
cycles 25 XIEFJ5 50% HLfp IR 7
Fully discharged at first cycle
021~030 A .
T A 58 2T RIS
Fully discharged after 25 cycles
031~040

25 AR G 58 RTBURIRES
* “X” contained in Sample No. represents Sample Sub-No., it consists of three digit.
BSTERE IR S P X7 Rk TS, W 3 AL AL

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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Test environment condition: Room temperature: 15°C-25°C; Room humidity: 40-70%
I T M BT : 15°C-25°C; HERRE: 40-70%
Remark #71: None 7t

Summaries of testing i 17 2
All cell types are subjected to tests T.1 to T.6 and T.8. Tests T.1 to T.5 are conducted in sequence on the
same cells. Tests T.6 and T.8 are conducted using not otherwise tested cells.

g KA R RS N AT T AR T.6 M T.8 46 . O WA R4 i e e AR [R) ) — 2 s AT iR T.1ET.5. ik
OT.6FIT.8 N At H J3 A AR RIS I 1 Lot o

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M2)/M1x100
NTEAFTESIR, FTHUT AR5
Ji B 452K (%) =(M1-M2)/M1x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

b MO IR HT IS R, Mo il Ja B . A RS BUR AN R R0 e, AL “ ol 8k 7.

Mass M of cell or battery Mass loss limit

P, L8 B Lt Y o Jo B 45 % PR A
M<1lg 0.5%
1lg<M<75¢g 0.2%
M>75g 0.1%

In tests T.1 to T.4, cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell after testing is not less than 90% of its voltage
immediately prior to this procedure.

HETIERTARRE b, BOGAGHC LB, Tl ok, TRERMTE K, IF Bl /e s 5
PRI % P AN/ T AR R4 3 — 06 AT FUR 1R 90%

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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N T A
Test Procedure ML
Pre-conditioning
TiAL 2R
A
Marking #7iHAF i
NE231206120001-X
* \ 4 #
Sample Sub-No. Sample Sub-No. Sample Sub-No.
FEah T 905 FEdh T 905 FEGh T 905
001~010 011~020 021~040
A
Altitude simulation
e JEE ASLAD
v
Thermal test
TR
v \ 4
Vibration Impact Forced discharge
PRzl i SR | T8 AL
\ 4
Shock
My
A 4
External short circuit
M B L
\ 4 A 4 A\ 4
A 4
Finish
S8
Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/O
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Photos of sample £ # f7
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Photos of sample #£ /!
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Test results 45 5

Test T.1: Altitude simulation R&IT.1: EEEH

Test method Wik J57%
Cells are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 £ 5°C).
TR U O AE 725 T B T 11.6 KPaRI 3RS i (20£5°C) R A7 6/ &

Requirement %3k

Page 8 of 14

FEe Tl 14T

Report No./#k 5445

P23120623601

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if

the open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to

this procedure.

HUSZE B Tt < BRI, OB K, I HAR MRS USR58 5 (T i AN T AR AT X
— X AT HL R 190%

Test Data showed in table below %4 W T %

Sample Prior to test i{3uH7 | After test R4 /5 Mass 0SS E[fsl??,gnaafgzr
Sub-No. Mass | Voltage Mass | Voltage | FiEfiK prior to test Rffgéts
FERTRS | RE | mE | R | mE %) | WREEEA |
(@) V) )] V) ST L (%)

001 91.458 4.175 91.458 4.173 0.000 99.95 PASS &%
002 92.684 4.176 92.684 4.173 0.000 99.93 PASS & 1%
003 91.720 4.175 91.713 4.174 0.008 99.98 PASS & 1%
004 92.060 4.178 92.060 4.175 0.000 99.93 PASS &%
005 92.239 4.177 92.239 4.175 0.000 99.95 PASS &%
006 91.947 4.176 91.947 4.173 0.000 99.93 PASS &%
007 91.773 4.175 91.773 4.172 0.000 99.93 PASS & 1%
008 91.754 4.177 91.747 4.174 0.008 99.93 PASS & 1%
009 92.434 4.175 92.434 4.173 0.000 99.95 PASS & 1%
010 91.912 4.176 91.912 4.173 0.000 99.93 PASS &%

Notes JEF:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MWE, RGREBR. R KRR, REERARE K

Room temperature ¥ 355 % : 21.5°C

Shenzhen NTEK New Energy Technology Co., Ltd.

Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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Test T.2: Thermal test R T.2: EE R

Test method Wit J57%

Cells are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for at
least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test temperature
extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells are to be stored
for 24 hours at ambient temperature (20 £ 5°C).

HL RS B AR TR0 R B 55 T 72 £ 2°CI 26 At N AR D6/, H32 FAE 10 iR 2 55 T-40 £ 2°C I 2614 N A7 Ts e /b
6/INF o P AN i I 2 1) R B IS [ (B B 3040 b o IEAR P B EAT, JRSERI0MK, AW AT 58
EI BRI FE (20 £ 5°C) R AEI24 /N

Requirement %3k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to
this procedure.

RSB ot ok e K, I BRI FUO AR50 5 I T 2% B AN /N T AR AT X
— 5 AT K 90% .

Test Data showed in table below MR £ 0T %

. VA . Voltage after
Sample Prior to test il | After test A% )5 Mass l0ss test/ voltage
= . Results
Sub-No. Mass Voltage Mass Voltage J AR prior to test st
FES TS R A Jii & CElES (%) Gy RN E A7y -
(@ (V) (@ (V) 451 L 5 (%)
001 91.458 4.175 91.458 4173 0.000 99.95 PASS &%
002 92.684 4.176 92.684 4173 0.000 99.93 PASS &%
003 91.720 4.175 91.713 4174 0.008 99.98 PASS &%
004 92.060 4.178 92.060 4.175 0.000 99.93 PASS &%
005 92.239 4.177 92.239 4.175 0.000 99.95 PASS &%
006 91.947 4176 91.947 4173 0.000 99.93 PASS &%
007 91.773 4.175 91.773 4172 0.000 99.93 PASS &%
008 91.754 4177 91.747 4174 0.008 99.93 PASS &%
009 92.434 4.175 92.434 4173 0.000 99.95 PASS &%
010 91.912 4176 91.912 4173 0.000 99.93 PASS &%

Notes VEE:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
ME, RGREBR. R, KRR, REERARE K

Room temperature 335 & 20.9°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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Test T.3: Vibration % T.3: 1z

Test method Wit J57%

Cells are firmly secured to the platform of the vibration machine without distorting the cells in such a manner
as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the directions
of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

RS TIRS G 61, EARIERAEGAER, HaeEin T SRRz . IRINPLEIEZIETE, EERmER
fE7 HzA1200 HzZ 8], F[EIH]7 Hz, LIRPEIRET 155080 . X —IRBSFRAUN = AN B AR I B fS e 38 5 fr
AF— 7 M R T 120K, S 3/ . Ford— MRS 7 1) 2 20 i T .

X7 T HZIFAG, REFL gnfUIRKINESE, B RMRIA |18 Hz, A5 KIRIERFFE0.8mm (L AIF%
1.6mm) , FREEINAR B B IE LS8 gn (R LIA50 Hz) o FFUEAE I fE IR FFAES gn BRI 1G Jin 2]
200 Hz.

Requirement %3k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire during
the test and after the test and if the open circuit voltage of each test cell directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

W ARSI oM<, o JomERATEEE K, I HARAS e f Ot FE 38 =2 H e e 7 f
AR S B AR ) T AN TREHEAT IX — 50 BT LR 1 90% .

Test Data showed in table below Jll %4 WL R %

Sample Prior to test {4uH] | After test X% /5 Mass loss \tfsl?ggfaf;ir
Sub-No. Mass | Voltage Mass | Voltage | JiE#IK prior to test Rffsﬁlts
FE 19T i ZERET J & L& (%) TS fE LR -
(9) (%) (9) ) S0y L (%)
001 91.430 4.128 91.430 4.127 0.000 99.98 PASS & 1%
002 92.656 4.127 92.656 4.125 0.000 99.95 PASS & 1%
003 91.687 4.126 91.687 4.125 0.000 99.98 PASS & 1%
004 92.025 4.125 92.018 4.124 0.008 99.98 PASS &%
005 92.213 4.126 92.213 4.124 0.000 99.95 PASS &%
006 91.921 4.128 91.921 4.126 0.000 99.95 PASS &%
007 91.745 4.124 91.745 4.123 0.000 99.98 PASS & 1%
008 91.721 4.126 91.721 4.125 0.000 99.98 PASS & 1%
009 92.412 4.128 92.412 4.126 0.000 99.95 PASS & 1%
010 91.880 4.126 91.873 4.125 0.008 99.98 PASS & 1%

Notes 7%

During and after the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WA SS , EAOSAREI . RS REAR . RBIZRARE K.

Room temperature ##56 :21.3°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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Test T.4: Shock R T.4: #hif

Test method Wit J57%

Cells are secured to the testing machine by means of a rigid mount which will support all mounting surfaces of
each test cell. Each cell is subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Each cell is subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

T FUES PRI S 2R R AR iR e B b, SRS R RN RS S I P 3K . R HOES AR 32 WA TN
150 gn Ak R SEA 18] 6 msH R IESL e o BN BN =/ EOAH 3 B AR H S 22 285 7 67 1) IE 7 TR 48 5% = Ik
i, BEEERITINGZ =ehid, SILA 218 M.

Requirement %3k

Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if
the open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to
this procedure.

RS UCIB IR ot ok, e K, I BARANREE FO A 00 5 I T % F s AN /N T AR AT X
— 5 AT K 90% .

Test Data showed in table below MR £ 0T %

. A \ Voltage after
Sample Prior to test {0l | After test A% )5 Mass l0ss test/ voltage
En : Results
Sub-No. Mass Voltage Mass Voltage Ji A R prior to test st
FEGh T 905 Joi L Joi L (%) I LA -
)] V) ) WY 56 /i FLTE (%)
001 91.430 4.127 91.423 4.126 0.008 99.98 PASS &%
002 92.656 4.125 92.656 4.125 0.000 100.0 PASS &%
003 91.687 4.125 91.687 4.125 0.000 100.0 PASS &%
004 92.018 4.124 92.018 4.124 0.000 100.0 PASS & 1%
005 92.213 4.124 92.213 4.124 0.000 100.0 PASS & 1%
006 91.921 4.126 91.921 4.125 0.000 99.98 PASS & 1%
007 91.745 4,123 91.738 4,123 0.008 100.0 PASS &%
008 91.721 4.125 91.721 4.124 0.000 99.98 PASS &%
009 92.412 4.126 92.412 4.124 0.000 99.95 PASS &%
010 91.873 4.125 91.866 4.125 0.008 100.0 PASS & 1%

Notes VEE:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
ME, RGREBR. R, KRR, REERARE K

Room temperature ¥ 355 & 22.3°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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Test T.5: External short circuit iR T.5: FPEREE

Test method Wit J57%

Cells to be tested are heated for a period of time necessary to reach a homogeneous stabilized temperature
of 57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell
and is assessed and documented. Then the cell at 57 + 4 °C is subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell external case temperature has
returned to 57 + 4 °C.

The short circuit and cooling down phases are conducted at least at ambient temperature.

PRGOS B S AR B E E — B A], (A RI57 + 4 CHAF AR TR A SIE B IEST £ 4 °Co i INFAET (7]
EGRRE T I T (R AR B R T B ) RS A et IR RIS 0 BLVPAS A3 A SCIE ] . SRS 1% FLEEST + 4 °CHY
FAF T ARZ AN TP/ T-0. 1 QI RS 5 1F

2L DR 2 B U AR TR IR (R 257 + 4 °CJa FAORFF 2D 1/

IZFLEE AN 2N BOS AT FEST + 4 °CHUIAEGIREE T .

Requirement %3k

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly,
no rupture and no fire during the test and within six hours after test.

RS AP SE iR B AL 170°C, JF AR RS AR ke f5 6/ i N oA . o, o k.

Test data showed in table below W EHE WL~

Sample Sub-No. Maximum outer casing temperature Results
TS AR T =i B (°C) ERES
001 1155 PASS

002 116.0 PASS
003 116.4 PASS
004 115.9 PASS
005 116.2 PASS
006 114.4 PASS
007 114.7 PASS
008 115.2 PASS
009 114.7 PASS
010 116.8 PASS

o | ooy | o | o> | o | o> | o | o> | o>
B R g g S

Notes VEE:

There is no disassembly, no rupture and no fire during the test and within six hours after test.
RN TP AT S 6 /N AR . RBIRE, Rk K.

Room temperature 3355 & : 22.4°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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Test T.6: Impact RIT.6: i

Test method Wit J57%

Each cell is to be placed on a flat smooth surface. A 15.8 mm +£0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A9.1 kg = 0.1 kg mass is to be dropped from a height of 61 £ 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass
shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

A HROTBEE DU R L. —4R 316 BUAGHMERBE R L, WHEEE 15.810.1 2K, KER
b6 K, B RO RUEE, I F PO . K8 9.140.1 kg I HEHEA 61£2.5 JHK & b k% 2 AN R
HMRFERE S, AT — AN LB BERE I v BB BH AR /) ) 2 B s T8 0 DA | . o B Sl
T 5] SVE R 5KV ORI & 90 FE T .

Pz e, VR RS P AT R S RUEE RO I B4R 15.8£0.1 20K i R I A ph 3 B
f—iAFE R e 2 — i

Requirement %3k

Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after the test.

RS AP SE iR B AL 170°C,  JF HAE RS R Hh S J5 6/ isf N oA, ok k.

Test data showed in table below MRAZELHE WL T %

Sample Sub-No. Maximum outer casing temperature Results
FEdh T 95 AR T i =i B (°C) ERES
011 22.3 PASS

012 22.7 PASS
013 22.9 PASS
014 22.5 PASS
015 23.8 PASS
016 23.6 PASS
017 23.4 PASS
018 22.5 PASS
019 23.7 PASS
020 22.9 PASS

o | ooy |oh | o> | o | o> | o | o> | o>
B R g g S

Notes VEE:

There is no disassembly, no rupture and no fire during the test and within six hours after the test.
FLOTEM - R S 6 /NI A AR A RiEZ K.

Room temperature ¥ 355 % : 21.9°C

Shenzhen NTEK New Energy Technology Co., Ltd.
Tel: +86(0)-755-3699 5529 http://www.ntekbat.org.cn RE-090 A/0
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Test T.8: Forced discharge % T.8: &I

Test method Wit J57%

Each cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

FARSAERGIRE TS 12V Eii AR BB R U0 F A5 T 3 7 45 58 10 B RSO FRLR IR A1 R St
Hi o

FEL AR 55— 24 DR/ R R BEL 7 8 B T LA 5 I R/ R AR o R RSB RS R) (B h) ST
HLAES R AU 25 B B DA B A 26 F IR (B, AD o

Requirement %3k

Cells meet this requirement if there is no disassembly and no fire during the test and within seven days after
the test.

RLE RIS AR P AR 5 7 R TCAE A, ToilEK.

Test data showed in table below %R WL T %

Initial current HJZEEIR(MA) ..ooooveveveeeeeeeeeeeseeeen. . | 10000MA

Supply voltage IR HLE(VAC) c.vcveveveevecevevecveeeenen s | 12VdC

Time interval {6 (Al (MIinUtes) .........ccccceeeveveeeennt | 30 Minutes

Sa;ztlae; ;ﬁb%No. Results 45 Sa;‘:.l:; ;;%NO' Results 4

021 PASS &% 031 PASS &%
022 PASS &% 032 PASS &%
023 PASS &% 033 PASS &%
024 PASS &% 034 PASS &%
025 PASS &% 035 PASS &%
026 PASS &% 036 PASS &%
027 PASS &% 037 PASS &%
028 PASS &% 038 PASS &%
029 PASS &% 039 PASS &%
030 PASS A% 040 PASS &%

Notes 7%

There is no disassembly and no fire during the test and within seven days after the test.
AR R S A S 7 RN R AA, KRB K.

Room temperature ¥ 355 % : 21.5°C

wxxxxxEnd of Test Report Rl & 45 R ++rrxx
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Important Notice
BT

1. The test report is invalid without the Report Seal of NTEK and Paging seal of NTEK.
ARG BEA R FIRE T & R

2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
REAR N FBEFR, AR S AR S .

3. The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.
A BIEHHAEN . BN RER AL TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
MERAE ZHl EH B ReG SR TE L SR & 6

5. Objections to the test report must be submitted to NTEK within 15 days.
PR BAA U, BT UREIR &2 H 15K A [ A A w] $E

6. The test report is valid for the tested samples only.
AR A ORI A T A R

7. The Chinese contents in this report are only for reference.
AARE R SN BN IS .

Shenzhen NTEK New Energy Technology Co., Ltd.

RN AL BE PR AR A PR A =]

Address: Room 101, Building C, Fenda Hi-Tech Park, Sanwei Community, Hangcheng Subdistrict, Bao’an
District, Shenzhen, Guangdong, China.

Huhik: PRI 22 X fid i 1 = Bk X Ak s R C ik 101

Tel Hiif: +86(0)-755-3699 5529 E-mail #546: Quality@ntekbat.org.cn

Website F1ik::  http://iwww.ntekbat.org.cn
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